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Terms of Test Service A

1. KIRETAA TN L H &, R
The test report is invalid without the special test seal or the cross-page seal of our company. ) Y/
2. KR A BRI ‘
The test report is invalid without the signature of the inspector, the auditor and the editor.
3. AMEMAEH. BAFAE. BH. B e MMEOUIEAE RS, BT, BA
N EPRIE T IR AT N R ST
Any unauthorized copy, illegal transfer, embezzlement, imposture, modification, addition and
deletion or any other kind of manipulation in part of the test report is not valid, which will be held
responsible legally by our company.
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The test report is only responsible for the tested sample except as otherwise noted.
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If the sample is sent by the client for test, the client should undertake responsibilities for the
authenticity of sample information and other materials, which our company will not assume any
liability related.
6.  XWAIMREHEA R, NMTWEERE ZHE=HARAX R 5.
Any objection to the test report should be submitted to us within 3 days since the report is received.
7. RERR[NF RV, APHARE AT G TR T8 PRI B S .
Without the permission of our company, the test report and the name of our company shall not be

used for such activities as product label, advertising, evaluation and product promotion activities.
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